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FCC COMPLIANCE REPORT

Order No. : STS-05-0065/E
Reference No. : F690501/LF-EMC001023
Applicant : SENA Technologies Inc.

Address of Applicant : 210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea

Equipment Under Test (EUT) :
Product Name : Hello Device
Model No. : PS-110

Standards : FCC Part 15, Subpart B, Class A
ANSI C63.4:2003

Date of Receipt : 10 March 2005
Date of Test :10 May 2005 to 23 May 2005
Date of Issue : 24 May 2005

Test Result : PASS

In the configuration tested, the EUT complied with the standards specified above.

Remarks :

This report details the results of the testing carried out on one sample, the results contained in this test report

do not relate to other samples of the same product. The manufacturer should ensure that all products in series
production are in conformity with the product sample detailed in this report.

This report shall not be reproduced except in full, without the written approval of the laboratory. If the product in this
report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards.

Carl Lee
EMC DIV. Manager
SGS Testing Korea Co., Ltd.

SGS Testing Korea Co., Ltd. | 18-34, Sanbon-dang, Gunpo, Gyeanggi-do, Korea 435-040 t +82 31428 5700 f 48231 427 2370 www.sgstesting.co.kr

Member of SGS Group (Societe Generale de Surveillance)



CERTIFICATE No.:F690501/SP-EMC000435

 CERTIFICATE OF EMC COMPLIANCE

Reference No. - § S_T-S:OS—0.0GS!E Date of Issue: May 12, 2005 ‘
Product Description . : Hello Device '
Model No. GSGsaseacR S )

Applicant - SENA Technologies Inc.
: GSG 210, Yangjae-Dong, Seocho-Gu, Seoul, 137-130, Korea

SGS'Ap'pro'ved Laboratory : SGS Lab 23 - SGS Testing Korea Co., Ltd.
Test Report Number(s) - F690501/LF-EMC001014

 Date of Receipt i March 10, 2005
“Date of Test : May 01, 2005 to May 10, 2005
 Test Required - EN 55022;1998/A1:2000/A2:2003(Class A), EN 61000-3-2:2000

EN 61000-3-3:1995/A1:2001, EN 55024:1998/A1:2001/A2:2003
Conclusion :
The apparatus meets the requirements of the above standards and hence fulfills the requirements of Directive
89/336/EEC as amended by Directives 92/31/EEC and 93/68/EEC.

This certificate is only valid for the equipment and configuration described, in conjunction with the test data detailed above. It does not
permit the use of the SGS PRODUCT CERTIFICATION MARK.

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of
Conformity and compliance with all relevant EC Directives.

(NN E NS A

e

Carl Le Arthur Kwon
EMC Lab Manager General Manager

Copyright of this certificate is owned by SGS Testing Korea Co., Ltd. and may not be reproduced other than in full
and with the prior approval of the SGS Testing Korea Co., Ltd. Manager

SGS Testing Korea Co., Ltd. | 18-34, Sanbon-dong, Gunpo-si, Kyongki-do, Korea, 435-041
t+ 82 (0)31 428 5700 {82 (0) 31 427 2370 Web site : www.sgstesting.co.kr

Member of SGS G Société Générale de Surveill
| Member o roup (Société Générale de Surveillance) SGSPAPER “H “H“ l"mlm”“
02441727




ﬁ Report No. : F690501/LF-EMC001022

TEST 001
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FCC COMPLIANCE REPORT

Order No. : STS-05-0107/E
Reference No. : F690501/LF-EMC001022
Applicant : SENA Technologies Inc.

Address of Applicant : 210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea

Equipment Under Test (EUT) :
Product Name : Hello Device
Model No. : PS410

Standards : FCC Part 15, Subpart B, Class A
ANSI C63.4:2003

Date of Receipt : 11 May 2005
Date of Test : 18 May 2005 to 23 May 2005
Date of Issue :24 May 2005

Test Result : PASS

In the configuration tested, the EUT complied with the standards specified above.

Remarks :

This report details the results of the testing carried out on one sample, the results contained in this test report

do not relate to other samples of the same product. The manufacturer should ensure that all products in series
production are in conformity with the product sample detailed in this report.

This report shall not be reproduced except in full, without the written approval of the laboratory. If the product in this
report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards.

Carl Lee
EMC DIV. Manager
SGS Testing Korea Co., Ltd.

SGS Testing Korea Co., Ltd. L 18-34, Sanbon-dong, Gunpo, Gyeonggi-do, Korea 435-040 t +82 31428 5700 f+82 31 427 2370 www.sgstesting.co.kr

E

Member of SGS Group {Societe Generale de Surveillance)



CERTIFICATE No.:F690501/SP-EMC000437

CERTIFICATE OF EMC COMPLIANCE

Reference No.

Product Description
Model No.
Applicant

| STS-05-0107/E Date of Issue : May 20, 2005

- Héﬂo_ Device '
- PS410 :

{ SENA Technologxes Ine. .

: .210 Yangjae- Dong, Seocho-Gu, Seoul, 137 130, Korea

SGS Approved Labd;atbriy: 5
: F690501/LF-EMC001019

:May 11, 2005

:May 12, 2005 to May 18, 2005

: EN 55022:1998/A1:2000/A2:2003(Class A), EN 61000-3-2:2000

Test Report Number(s)
Date of Recéipt_

Date of Test

Test Required

Conclusion

SGS Lab 23 - SGS Testing Korea Co., Ltd.

EN 61000-3-3:1 995/A‘i :2001, EN 55024:1998/A1:2001/A2:2003

The apparatus meets the requirements of the above standards and hence fulfills the requirements of Directive
89/336/EEC as amended by Directives 92/31/EEC and 93/68/EEC.

This certificate is only valid for the equipment and‘configu.ration déscribed. in conjunction with the test data detailed above. It does not
permit the use of the SGS PRODUCT CERTIFICATION MARK.

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of
Conformity and compliance with all relevant EC Directives.

Carl Le

g

Arthur Kwon

EMC Lab Manager General Manager

SGS Testing Korea Co., Ltd.

Copyright of this certificate is owned by SGS Testing Korea Co., Ltd. and may not be reproduced other than in full
and with the prior approval of the SGS Testing Korea Co., Ltd. Manager

18-34, Sanbon-dong, Gunpo-si, Kyongki-do, Korea, 435-041
t+ 82 (0)31 428 5700 82 (0

31427 2370 Web site : www.sgstesting.co.kr

Member of SGS Group (Société Générale de Surveillance)

ozanrz=o ININIEHIIN
02441729



jGASL Report No. : F690501/LF-EMC001021

TEST 001
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FCC COMPLIANCE REPORT

Order No. : STS-05-0108/E
Reference No. : F690501/LF-EMC001021
Applicant : SENA Technologies Inc.

Address of Applicant : 210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea

Equipment Under Test (EUT) :
Product Name : Hello Device
Model No. : PS810

Standards : FCC Part 15, Subpart B, Class A
ANSI C63.4:2003

Date of Receipt : 11 May 2005
Date of Test : 18 May 2005
Date of Issue :24 May 2005

Test Result : PASS

In the configuration tested, the EUT complied with the standards specified above.

Remarks :

This report details the results of the testing carried out on one sample, the results contained in this test report

do not relate to other samples of the same product. The manufacturer should ensure that all products in series
production are in conformity with the product sample detailed in this report.

This report shall not be reproduced except in full, without the written approval of the laboratory. If the product in this
report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards.

Carl Lee
EMC DIV. Manager
SGS Testing Korea Co., Ltd.

SGS Testing Korea Co., Ltd. | 18-34, Sanbon-dong, Gunpo, Gyeonggi-do, Korea 435-040 t+82 314285700 f+82 31427 2370 www.sgstesting.co.kr

I

Member of SGS Group (Societe Génerale de Surveillance)



CERTIFICATE No.:F690501/SP-EMC000439

CERTIFICATE OF EMC COMPLIANCE

Reference No. : STS-05-0108/E Date of Issue: May 20, 2005
Product Description : Heli.o De'}tce :

Model No. 1 PSB10 :

Applicant : . SENA Technologies Inc.

210, Yangjae-Dong, Seocho-Gu, Seoul, 137-130, Korea

-SGS Approved Laboratory : SGS Lab 23 — SGS Testing Korea Co., Ltd.
Test Report Number(s) - F690501/LF-EMC001020

Date of Receipt - :May 11, 2005
Date of Test - May 12, 2005 to May 19, 2005
Test Required . EN 55022:1998/A1:2000/A2:2003(Class A), EN 61000-3-2:2000

EN 61000-3-3:1995/A1:2001, EN 55024:1998/A1:2001/A2:2003
Conclusion : ; :
The apparatus meets the requirements of the above standards and hence fulfills the requirements of Directive
89/336/EEC as amended by Directives 92/31/EEC and 93/68/EEC.

This certificate is only valid for the equipment and: configuration described, in conjunction with the test data detailed above. It does not
permit the use of the SGS PRODUCT CERTIFICATION MARK. :

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of
Conformity and compliance with all relevant EC Directives.

Carl Lee Arthur Kwon
EMC Lab Manager General Manager

Copyright of this certificate is owned by SGS Testing Korea Co., Ltd. and may not be reproduced other than in full
and with the prior approval of the SGS Testing Korea Co., Ltd. Manager

SGS Testing Korea Co., Ltd. | 18-34, Sanbon-dong, Gunpo-si, Kyongki-do, Korea, 435-041

t+ 82 (0)31 428 5700 82 (0) 31 427 2370 Web site : www.sqgstesting.co.kr

Member of SGS Group (Société Générale de Surveillance)

ozaaszaz I
02441732



SGS

Date issued: June 3, 2005

CERTIFICATE No.: STS-05-0108 S C LV

CERTIFICATE OF L VD COMPLIANCE

Product submitted: Hello Device
Model PS810
Rated Input: 100-240 V/~, 0,24 A, 50/60 Hz, Class |

Applicant: SENA Technologies Inc.
210, Yangjae-Dong, Seocho-Gu, Seoul 137-130, Korea

Testing Laboratory: SGS Testing Korea Co., Ltd., Electrical Safety Laboratory
Test Report Number(s): STS-05-0108 SR LV

Specification Requested: EN 60 950-1:2001

Congclusion
Based on a review of the test report, this apparatus meets the requirements of the above standards and hence fulfills the requirements of Directive
73/23/EEC as amended by Directive 93/68/EEC

This certificate is only valid for the equipment submitted and configuration described, in conjunction with the test data detailed above.
It does not permit the use of the SGS PRODUCT CE_RT[F[CATION MARK.

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of Conformity and
compliance with all relevant EC Directives.

S |

indsor Kim Arthur Kwon
Manager General Manager

Copyright of this certificate is owned by SGS Testing Korea and may not be reproduced other than in full and with the
prior approval of the General Manager of SGS Testing Korea.

SGS TESTING KOREA CO. LTD. 18-34, Sanbon-dong, Gunpo-si, Kyangki-do, Korea 435-041
L+ 82 (0)31 428 5700 f+82 (0) 31 427 2370 Web site : www.sgstesting.co.kr

Member of SGS Group (Société Genérale de Surveillance)

F690501

This document is issued, on the Client’s behalf, by the Company under its General Conditions of Service printed overleaf.

The Client's attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any other holder of this document is advised that information contained hereon reflects the Company'’s findings at the

time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsihility is to SGSPAPER
its Client and this document does not exonerate parties to a transaction from exercising all their rights and ohligations

under the transaction documents. 03694530
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Certificate of Information and Communication Equipment

ol = = = & KHIHS 815 = (EMC Registration)

T

Certification Type

g4 8 = & = (FMLUEHISZX

Trade Name or Applicant

J I 9 o = Hello Device
Equipment Name

J 2l &8 2 899 PS110

Model Number of Equipment

ol = B 5 E-E900-05-0349 (B)

—

Certification No

HZEX % HE=2DI} FIHLEIS ==X /8=
Manufacturer and Country

of Origin
o6 = H @ 9 2005 (Year) 018 (Month) 272 (Date)
Date of Certification
Il Et

Others

1 210l= E2S4D|0| SR Sldl e SEUSE SHELICH
It is certified that foregoing equipment has been certificated under

the provisions of the Regulations on Certification of Information
and Communication Equipment.

20054 (Year) 018 (Month) 1

ol S

Director General of Radio Resear&h Labo}amf}f
Ministry of Information and Communication
Republic of Korea
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Certificate of Information and Communication Equipment
ol &= = 2 S XIS & S = (EMC Registration)

Certification Type

4 3 = & B (Z)MUB3IS2X

Trade Name or Applicant

i ) =]} o 3 Hello Device
Equipment Name
J 3 8 2 § S PS410

Model Number of Equipment

0| £ tH = E-ES00-05-2441 (A)
Certification No

HEXL % HE=2 (F)HLUERSZX/8t=2
Manufacturer and Country

of Origin
Pl = @ 8 9 20054 (Year) 058 (Month) 252 (Date)

Date of Certification

] Et

Others

Il BESAII| SHEN sl e SEHASE SYELICH

It is certified that foregoing equipment has been certificated under
the provisions of the Regulations on Certification of Information
and Communication Equipment.

20054 (Year) 058 (Month) 252(
N | e R

Director General of Radio Research Laboratory
Ministry of Information and Communication
Republic of Korea
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- Certificate of Information and Communication Equipment

oL = = 2 S XHIHE & S | (EMC Registration)

Certification Type

4 38 E= & S (F)MUEISZEX

Trade Name or Applicant

J1 I 9 o 2z Hello Device

Equipment Name

o L ge] = LR DL PS810
Model Number of Equipment

S

]| = | = E-ES00-05-2440 (A)

L—

Certification No

HZEX % H == (F)HUEIRs2X/8=
Manufacturer and Country

of Origin
o 4#H 8 ¢ 20058 (Year) 053 (Month) 252 (Date)
Date of Certification
J] El

Others

1 Il FES A0 ASHA0 Aol ISEAS S SHELICH

It is certified that foregoing equipment has been certificated under
the provisions of the Regulations on Certification of Information
and Communication Equipment.

20054 (Year) 058 (Month) 252440
& I | F A

Director General of Radio Research Laboratory
Ministry of Information and Communication
Republic of Korea



EU-Declaration of Conformity

We, Manufacturer/Importer

(full address)

Sena Technologies, Inc.

210 Yangjae-dong, Seocho-gu, Seoul, 137-130 Korea

Declare under our own responsibility that the product

(description of the apparatus, system, installation to which it refers)
Hello Device
Model No.: PS110

To which this declaration refers conforms with the relevant standards
or other standardizing documents

EMC: EN55022:2010 Class A

EN55024:2010
EN61000-3-2:2006+A2:2009

EN61000-3-3:2013

According to the regulations in
Directive 2004/108/EC (EMC).

Manufacturer / Importer

Signature:

Date: August 29, 2014 Name: Hunn Lee

Principal Research Engineer




EU-Declaration of Conformity

We, Manufacturer/Importer

(full address)

Sena Technologies, Inc.

210 Yangjae-dong, Seocho-gu, Seoul, 137-130 Korea

Declare under our own responsibility that the product

(description of the apparatus, system, installation to which it refers)
Hello Device
Model No.: PS410

To which this declaration refers conforms with the relevant standards
or other standardizing documents

EMC: EN55022:2010 Class A

EN55024:2010
EN61000-3-2:2006+A2:2009

EN61000-3-3:2013

According to the regulations in
Directive 2004/108/EC (EMC).

Manufacturer / Importer

Signature:

Date: August 29, 2014 Name: Hunn Lee

Principal Research Engineer




EU-Declaration of Conformity

We, Manufacturer/Importer

(full address)

Sena Technologies, Inc.

210 Yangjae-dong, Seocho-gu, Seoul, 137-130 Korea

Declare under our own responsibility that the product

(description of the apparatus, system, installation to which it refers)
Hello Device
Model No.: PS810

To which this declaration refers conforms with the relevant standards
or other standardizing documents

EMC: EN55022:2010 Class A
EN55024:2010
EN61000-3-2:2006+A2:2009
EN61000-3-3:2013

LVD: EN60950-1:2006+A11:2009+A1:2010+A12:2011
According to the regulations in

Directive 2004/108/EC (EMC).
Directive 2006/95/EC (LVD).

Manufacturer / Importer

Signature:

Date: August 29, 2014 Name: Hunn Lee
Principal Research Engineer




